University of Arkansas, Fayetteville

ScholarWorks @ UARK

Theses and Dissertations

12-2017
Investigating Fate of Silver Nanoparticles in
Wastewater Biofilms

Connie Marie Walden
University of Arkansas, Fayetteville

Follow this and additional works at: http://scholarworks.uark.edu/etd
b Part of the Civil Engineering Commons, and the Environmental Engineering Commons

Recommended Citation

Walden, Connie Marie, "Investigating Fate of Silver Nanoparticles in Wastewater Biofilms" (2017). Theses and Dissertations. 2549.
http://scholarworks.uark.edu/etd/2549

This Dissertation is brought to you for free and open access by ScholarWorks@UARK. It has been accepted for inclusion in Theses and Dissertations by
[...]
processes. For overall removal of model Me(O)NPs, activated sludge has the potential ability to
achieve high removal percentages (>90%), however, with the cost of significant nutrient removal
inhibition at certain Me(O)NP concentrations, especially impacting slower growing nitrifying
bacteria (Tables 1 - 3). Sometimes the inhibitory effect can be somewhat reversed by other
environmental factors. For example, at Ag-NP quantities near 1 mg L', it is expected that
ammonia removal by activated sludge will be considerably inhibited, although this effect is

lessened in systems with hard water (Anderson et al., 2014; Jeong et al., 2014). In comparison,
30

www.manaraa.com



with Cu-NPs, nitrogen cycling biofilm species Nitrosomonas europaea are twofold more
resistant compared to planktonic, and Paracoccus denitrificans are 40 — 50 times more resistant
(Reyes et al., 2015). Adverse effects upon the microbial community are much more likely in
activated sludge systems than for biofilm processes. This is not surprising, as biofilm contains a
protective layer of EPS, and only when LB-EPS is removed does bacterial viability significantly
decrease in the presence of Ag-NPs (Sheng and Liu, 2011). Sorption and retention of Me(O)NPs
within biofilms is not well documented compared to activated sludge research. With
Pseudomonas putida in Davis medium, approximately 10% (as maximum) Ag-NPs were
retained in the biofilm (Fabrega et al., 2009a). With wastewater RBC biofilms specifically, in
batch sorption experiments on glass slides, 10% of a 20 mg L' Ag-NP solution was sorbed
(Sheng and Liu, 2011). These studies agree, however, little attention was given to strategies to
improve Ag-NP retention in biofilms. Mechanisms affecting this percentage such as Ag-NP
aggregation and surface functionalization were not explored. Furthermore, it is still unclear how
long the Ag-NPs can be sequestered within the biofilm matrix before having negative effects on
the microbial community or biofilm formation. In Tennyson, Wisconsin, Labrenz et al.
demonstrated nano-ZnS precipitation into biofilm at concentrations at least 10° times relative to
the water column in a flooded underground mine, meeting drinking water standards for nearby
wells (Labrenz et al., 2000). Just as the generation and sequestration of metal nanoparticles
occurs in groundwater systems, the solution to improved retention in engineered biofilm systems
may be hidden in what is already occurring in natural aqueous environments. However, these
advantageous effects are yet to be explored in Me(O)NP removal using wastewater biofilms.
The studies with WWTPs during short and long term exposure to Me(O)NPs laid important

groundwork toward understanding the mechanisms controlling the fate of Me(O)NPs in waste

31

www.manaraa.com



streams and waterways. Adsorption of Me(O)NPs to activated sludge flocs and removal by
sedimentation is largely controlled by surface functionalization and the presence of organics
either on the nanoparticle or in the waste stream. Partial removal of surface functionalized
Me(O)NPs could warrant additional treatment processes, especially for direct or indirect potable
reuse of wastewater. After removal from suspension, Me(O)NPs will be processed with the
biosolids and must be dealt with during solids stabilization as a possible inhibitor.

As for biofilms, accumulation of Me(O)NPs can occur within the EPS matrix, as model biofilm
bacteria have shown significant resistance to Ag-NPs (Choi et al., 2010). It is important to note
that surface functionalized Ag-NPs do show higher toxic effects on biofilms than pristine Ag-
NPs. Furthermore, nano-TiO> decreases growth rates in biofilms, but as a benefit, increases
riboflavin secretion in metal-reducing bacteria (aiding the transformation of metals). Biofilms
are also helpful in porous media by aiding the attachment efficiency of Me(O)NPs. Biosorption
of Me(O)NP to both activated sludge and biofilm may become a possible origin for recovery of
these resources from wastewater for economic applications. Establishment of real-world
environmental quantities over time is critical to understand toxic levels for future regulation and
treatment design alternatives.

To summarize, activated sludge processes are far superior in actual Me(O)NP removal from
wastewater, however, the toxicity poses significant risk to slow growing niche microbial
communities (Liang et al., 2010; Zhou et al., 2015). Biofilm has the potential to withstand the
toxic effects of Me(O)NP, but more research is required. Improvements to older facilities may

need to be considered in preparation for future regulatory changes upon effluent limitations.

32

www.manaraa.com



5.2 Considerations in regulating Me(O)NP removal from wastewater.
After conducting prediction models, conclusions have been made that conventional WWTPs can
process Ag-NP levels at least three times higher than the current average loads (Benn and
Westerhoff, 2008). However, accumulation in biosolids may exceed EPA total concentration
standards in the US, which then limits land application (L. Li et al., 2013). There is an alarming
lack of pertinent data regarding how to incorporate Me(O)NPs into such regulations as the Clean
Water Act, Clean Air Act, Resources Conservation and Recovery Act (RCRA), and the Toxic
Substances Control Act (TSCA). The EPA has proposed reporting and record keeping
requirements for nanoscale materials (US EPA, 2015b). It will require companies or persons that
intend to process or manufacture chemicals in the nanoscale form notify the EPA of the volume,
size, chemical type, and safety information. Unfortunately, much of the application of certain
Me(O)NPs is for food or cosmetics; these products are categorized for regulation under the FDA
which provide minimal guidance documents for encouraging manufacturers to communicate
with EPA. Unlike the US, the EU has developed new legislations that apply specifically to
nanoparticles. In 2007, legislation for Registration, Evaluation, Authorization and Restriction of
Chemicals (REACH) was passed. It requires businesses to report on the hazards and properties
of both industrial and domestic substances (i.e., electronics, clothing) which includes ENPs.
From a holistic viewpoint, researchers have yet to identify possible correlations between
differing levels of regional effluent regulations for nutrients and Me(O)NP concentrations in the
effluent. This is complicated by the lack of WWTP surveys connecting effluent Me(O)NP
quantities and treatment processes. Less than 25 pg L™ nano-TiO, was measured in effluent of
WWTPs with varying treatment processes throughout Arizona; treated effluent from membrane

systems showed highest levels of nano-TiO; removal (Westerhoff et al., 2011). This study found

33

www.manaraa.com



that the two plants with greater than 10 pg L' effluent levels achieved only nitrification, but not
denitrification. From this observation, it is reasonable to predict that regional regulatory nutrient
limits on WWTP effluent may govern the quantities of Me(O)NP released from WWTP effluent
streams. Further study into correlating regional nutrient limitations and Me(O)NP removal will

also aid in predicting environmental impacts of Me(O)NPs.

Notes

The authors declare no competing financial interest.

Nomenclature

Ag-NPs silver nanoparticles

Au-NPs gold nanoparticles

BNR biological nutrient removal

BOD biochemical oxygen demand

COD chemical oxygen demand

Cu-NPs copper nanoparticles

ENP engineered nanoparticle

EPA Environmental Protection Agency

EPS extracellular polymeric substances

ESEM environmental scanning electron microscope
EU European Union

FCS fluorescence correlation spectroscopy

FDA Food and Drug Administration

Fe304-NPs iron oxide nanoparticles

Hexyl dimethylhexyl ammonium terminus
ICP-MS inductively coupled plasma mass spectrometry
IUPAC International Union of Pure and Applied Chemistry
MBBR moving bed biofilm reactor

Me(O)NPs metal/metal oxide nanoparticles

nano-AlO3 aluminum oxide nanoparticles

nano-CeQO» cerium oxide nanoparticles

nano-SiO» silicon dioxide nanoparticles

nano-TiO> titanium dioxide nanoparticles

nano-ZnO zinc oxide nanoparticles

NZVI nano zero valent iron

PHpze point of zero charge for adsorption

RBC rotating biological contactor

SBR sequencing batch reactor

SEM scanning electron microscopy

34

www.manaraa.com



SRFA Suwannee River fulvic acid

TEM transmission electron microscopy

TF trickling filter

TTMA trimethyl ammonium terminus

WWTP wastewater treatment plant

XAS x-ray absorption spectroscopy
Acknowledgements

This manuscript is based upon work supported by the U.S. Geological Survey under grant
agreement No. G16AP00040 and administered by the Arkansas Water Resources Center. The
views and conclusions contained in this document are those of the authors and should not be
interpreted as representing the opinions or policies of the U.S. Geological Survey. Mention of
trade names or commercial products does not constitute endorsement by the U.S. Geological
Survey. The authors would also like to extend gratitude towards the five anonymous reviewers

and the associate editor who handled this publication.

35

www.manaraa.com



Figures and Tables

Collection Primary
System Treatment

Potential removal
through sorption,
aggregation

Potential for
chemical speciation;
sorption to suspends
solids or biofilm

Secondary Disinfection
Clarifier

Aeration Basin
(Activated Sludge)

[ Scdimentation | [increased
by adsorption | | oxidation
and toxicity

[ Microbial uptake;

entrapment;

complexation with
organic matter

Biosolids Processing@

Chemical speciation and complexation
with organics; potential for dissolution release of Me(O)N
after land application

through dissolution

9
ﬁ unsettled suspensions

Sedimentation) ( increased
by adsorption oxidation
to detached and toxicity
biofilm

S

EPS encapsulation;
retention and release
microbial uptake;
complexation with
organic matter

Attached Growth
Reactor

Secondary Disinfectio
Clarifier

Figure 1. Typical fate of Me(O)NPs in WWTPs for both activated sludge and biofilm processes.

36

www.manharaa.com



Table 1. Summarized results of studies focusing on the fate of Me(O)NPs in wastewater treatment design.

Plant

from influent stream

Mean
Nanoparticle Stabilizing Size Quantities
Process/location Tested Agent (nm) Added/Spiked Process Implications Source
> — - -
Initial influent conc. Approx. 91 A) of Tltanlum is captured in (Kiser et
e primary solids, sludge biomass, and al., 2009;
(0.185 mg L'); No D . ]
Titanium* - " spike. Actual secondary solids; Effluents contained from 2-  Limbach
Full scale WWTP; 10 prke. . 20 pg L; trickling filters and activated et al.,
. . concentrations ranged . )
Full scale biological 181-1233 Lo L-! sludge play a large role in removal of 2008;
WWTPs; Model WWTP HE titanium Westerhoff
(biological treatment) Acryl polymer; et al
. ) . "
Cerium Benzyl ~ — 20-100 100 mg L Up to 6% wt. of Cerium was identified in the ~ 2011)
sulfonic acid . .
treated wastewater; Accumulation of Cerium
occurred in the biosolids
. Cgpnc/cgpryhc 30-40 1 ZnO-NPs transform into complexes with
Zinc triglyceride, 1000 mg kg . . . .
T citrate, cysteine, phosphate and sulfide in the =~ (Lombi et
Anaerobic digestion and Cobalt Lo
. same manner as ‘native’ zinc in wastewater al., 2013,
sludge processing 6.4 2012)
. . A= -1
Silver Citrate, PVS, 10.7, S0 mg kg Formation of stable silver sulfides
MSA®
200
1 Over 90% of both were found in solids
0.12mgL . . . .
. 4 leaving the plant; found little difference in
Zinc ok 20-40 (124 mgd™) .2 L
. 1 speciation when comparing ionic and NP (R.Ma et
Pilot WWTP 0.0l mgL
. 1 forms of the metal added, therefore land al., 2013a)
Silver PVP 80 (11 mgd") . .
application regulations should not be
impacted by nano versus non-nano metals
(Kim et
al., 2010;
L.Lietal.,
. . . . . 2013)
Full Scale Treatment Nanosized silver sulfides were identified in
Silver o 5-20 None Added sewage sludge; 95% of Ag-NPs were reduced

LE

www.manaraa.com




Table 1 (cont.)

Mean
Nanoparticle Stabilizing Size Quantities
Process/location Tested Agent (nm) Added/Spiked Process Implications Source
96.9-4510 mg kg'! identified in sewage (Kim et
E‘i’(v)‘;i%fdzludge Titanium* ok 40-300 None Added sludge al., 2012)
810 mg kg™! found in Class A biosolids
Aluminum <50 o o o (Rottman
Biosolids (Bench Scale) ~ Cerium ok 50 75-92 mg L! ing%irg-Qizrgi’efnloée%ar\zf eb(izzs’:;ril:lisg % etal.,
Silica 10-20 : 2012)
96.6% nano-CeO, were removed by z(faggsll(l) .et
Cerium ok 50 55mg L aggregation and biosorption G;')’mez- ’
Activated Sludge (Bench  Copper ok 50-100 10mgL! 95% Cu-NPs were removed by aggregation Rivera et
Scale) Titanium ok 40 0.5mg L' and settling, not biosorption al. 2012:
Silver woE 13 0.6 mg L 23% Titanium removed by biosorption Ki’ser ot ’
o) o . .
96+1% Silver removed by biosorption al., 2010)
(Tan et al.,
Membrane Bioreactor Zinc ok 66 1.0, 10.0 mg L"! >98% ZnO-NPs removed by biosorption 2015)

*denotes studies focusing on total concentration regardless of speciation and form.
**denotes stabilizing agent was either not used or not included in the methods.

4mercaptosuccinic acid

8¢

www.manaraa.com




Table 2. Studies focusing on the toxicity of Me(O)NPs in activated sludge.

Stabilizing Mean

Target microbial Nanoparticle Agent Size Quantities
| group Tested (nm) Added/Spiked Toxicity (inhibition of metabolic activity) Source
Cerium HMT 12 640 mg L"! 100% inhibition
Heterotrophic bacteria Titanium TMAOH 7.5 840 mg L Zero/low toxicity (Garcia et
only Silver Citrate 30 75 mg L! Approx. 33% inhibition al., 2012)
Gold Citrate 20 130 mg L*! Zero/low toxicity
Ag-NP inhibited nitrifying bacteria by 41.4%,
whereas Ag*ion caused only 13.5% inhibition
Nitrifying bacteria Silver PVA 21 I mgL! of nitrifying bacteria S{lazn (‘;gl%t)
Bacteriodetes and proteobacteria for BOD
removal are inhibited
Nitrifvine bacteria Significant decrease in abundance of
(Ni troyoiona and Silver *x 5 0.05 mg L'! Nitrosomonas, complete absence of (Yang et
uros s *x 35 40 mg L*! Nitrosococcus; community shift toward more al., 2014)
Nitrosococcus)

silver tolerant species

Titanium sk 71 | mg L Significant inhibition immediately by ZnO

Activated sludge 10 me L-! upon microbial respiration over 4.5 hours, (Zhou et
biomass Zinc . <100 100 n% L delayed significant inhibition of respiration by  al., 2015)
& TiO,
. Significant reduction in abundance of ammonia
Actlvated §ludge Titanium *x 70~ 50 mg L*! oxidizing bacteria and nitrifying bacteria (Zheng et
niche species 90 . al., 2011a)
community
. Loss of microbial diversity over time (50
Efrtlefr Oi;rozlélri;?lfni ties Silver PVP 13 0.1-50mg L days), severe inhibition of ammonia removing ngeozn ()glzt)
ymg bacteria at Ag-NP concentrations <1 mg L v
Activated Sludge DOC (Gartiser
elimination and Titanium SHP <250 I mgL! No significant inhibition et al.,
nitrification 2014)

**denotes stabilizing agent was either not used or not included in the methods.

W
O

www.manaraa.com




Table 3. Summarized results of studies focusing on the implications of Me(O)NPs in wastewater treatment processes.

0y

Nanoparticle  Stabilizing Mean Size  Quantities
Process/location Tested Agent (nm) Added/Spiked Process Implications Source
Copper . 220 0.1-10 mg L S:Il::rr;:ie(;inTN removal; Reduction of N>O (Chen et
al., 2012;
Activated sludge - Zinc - 29 1,50 mg L' Long term exposure at 50 mg/L decreased TN  Zheng et
(Anaerobic) ’ removal efficiency; no effect on phosphorous  al., 2011b)
removal
EPS and methane production are negatively
0. 10. 50. 100 impacted at copce.rlt'rqtions above 100 mg.g'1
Zinc SDBS® 140 260 1;1g g"l (T’SS)' TSS, severely inhibiting methane 'pr0§1uct10n; Mu et al.,
10, 50 mg L1 ’ Decreased nitrogen removal efficiencies; 2012)
’ inhibition of phosphorous accumulating
organisms due to release of zinc ions
(Alito and
. Gunsch,
Silver Sitrate ‘Sé No significant cytotoxic or genotoxic effects 2014;